



WOOD.BE

Reference: 240794_EN_DECOSPAN_R_240826Rp

Client **DECOSPAN**
Industriezone Grensland Lageweg 33
8930 Menen
Belgium

Date of report 26/08/2024
Date of test 31/07/2024
Subject NALFA Laminate Surface Swell Test – Assembled Joint on
PARKY PRO

Referenced test Test Report 240794
Referenced document prEN14354 (annex G)

Results

Product ID: Parky PRO		Date: 31/07/2024		
		prEN 14354		Min. Performance NALFA Topical Moisture
	Unit:	Wet:	Recovered:	
Final avg. position 2-4 thickness swell	mm	0,13	0,06	≤0,3
Final avg. position 1 thickness swell	mm	0,18	0,11	
Qualitative Rating _{avg}	Class	2	2	≤2
Watertightness of the joints:	/	OK		n.a.
Observations:	/	OK		n.a.
Disassembly observations:	/	OK		n.a.

Conclusion 4 of 4 samples show no water leakages

Brussels,

Thomas Wynsberghe
Domain Responsible Wood-based Panelling and Flooring

(*) Information communicated by another party is indicated in this report by (*)
This report cannot be used to claim conformity with the declared EN standard. This report contains 1 page(s) and can only be distributed in full. The results only relate to the tested samples and the samples were tested as they were received. Unless stated to the contrary, the untested and/or tested samples are only kept in our laboratory for one month counting from the date of the report. Relevant measurement uncertainty can always be requested. Unless stated otherwise, a "Shared Risk" approach was used for the conclusion of the declaration of conformity.